
Prepared by T.K.Padmini  PAGE NO 1/39 
 

SCI1210 ENVIRONMENTAL ENGINEERING – I 
UNIT IV  

 
TREATMENT OF WATER 

 
OBJECTIVES: 

In general, Water contains many impurities, such   as trace minerals, metals, chemicals 

etc. 

The following are the objectives of water treatment: 

 To eradicate the contaminants that are contained in water as found in nature. 

 To control the impurities from scale formation. 

 Pure water quality is required to minimize the corrosion, radiation levels  and 

fouling of heat transfer surfaces in reactor facility systems. 

 To prove safe   potable water to the public. 

 To reduce the physical, chemical and biological contaminants in water. 

 Water treatment is required for surface waters and some ground waters for 
[...]
                                 = 3000 cu.m 
 The capacity of the tank required = 3000 cu.m 
Velocity of flow to be maintained through the tank  



Prepared by T.K.Padmini  PAGE NO 12/39 
 

                  = 20 cm/minute  
                 = 0.2 m/minute 
The length of the tank required = Velocity of flow x Detention period 
                                                      = 0.2 x(6x60) = 72 m 
Cross-sectional area of the tank required  
                 = [Capacity of the tank / Length of the tank] 
                 =3000/72 m2 
                 =41.67 m2 , say 41.7 m2 
Assuming the water depth in the tank as 4 m, the width of the tank required  
        = 41.7/4 
       = 10.42 m , say 10.5 m 
Using a free board of 0.5m, the overall depth = 0.5 +4.0 = 4.5 
Hence, a rectangular sedimentation tank with an overall size of 
72mx10.5mx4.5m can be used.  
 
Example: A rectangular settling tank without mechanical equipment is to treat 
1.8 million litres per day of raw water. The sedimentation period is to be 4 hours, 
the velocity of flow 8cm/minute, and the depth of the water and sediment 4.2m. 
If an allowance of 1.2 m for sediment is made, what should be (a) the length of 
the basin (b) the width of the basin. 
Solution: Supply of water to be treated per day = 1.8 x 106 litres 
 Supply of water to be treated during the detention period of 4 hours, i.e the 
capacity of the tank = [(1.8 x 106)/24 ]x 4 
                                   = 0.3 x 106 litres 
                                   =300 cu.m 
Flow velocity = 8 cm/minute 
Length of the tank = Flow velocity x Detention time 
                                = 8x(4x60) cm  
                                =1920 
                                =19.2 m 
The cross-sectional area of the tank = (Capacity of the tank/ Length of the tank) 



Prepared by T.K.Padmini  PAGE NO 13/39 
 

                                                               = 300/19.2 m2 

                                                                                             =15.63 m2 
The depth of the sediment and water = 4.2 m 
The depth of sediment = 1.2 m 
The water depth = 3 m 
The width of the tank = [Cross sectional area/ water depth] 
                                     = 15.63/3 
                                     =5.21 m 
Example : A circular sedimentation tank fitted with standard mechanical sludge 
removal equipment is to handle 3.5 million litres per day of raw water. If the 
detention period of the tank is 5 hours, and the depth of the tank is 3 m, what 
should be the diameter of the tank ? 
Solution:     Quantity of the raw water to be treated per day = 3.5 x 106 litres 
 Quantity of the raw water to be treated during the detention period of 5 hours 
i.e the capacity of the tank = [(3.5 x 106x 5) / 24] litres 
                                        = 728 x 103 litres 
                                        =728 cu.m 
The capacity of a circular tank of depth H and dia d is given by  
Volume = d2 [0.011d +0.785H] 
                                                            Here H = 3 m (given) 
           728 = d2 (0.011d +0.785x3) 
                  = d2(0.011d+2.255) 
Solving this equation by Hit and trial, we get  d = 17.3 m 
THEORY ON COAGULATION AND  FLOCCULATION: 

Coagulation and flocculation occur in successive steps intended to overcome the 

forces stabilizing the suspended particles, allowing particle collision and growth of floc. 

If step one is incomplete, the following step will be unsuccessful. 

 
COAGULATION  
The first step destabilizes the particle’s charges. Coagulants with charges opposite 

those of the suspended solids are added to the water to neutralize the negative 



Prepared by T.K.Padmini  PAGE NO 14/39 
 

charges on dispersed nonsettlable solids such as clay and color-producing organic 

substances. Once the charge is neutralized, the small suspended particles are 

capable of sticking together. The slightly larger particles, formed through this process 

and called microflocs, are not visible to the naked eye. The water surrounding the 

newly formed microflocs should be clear. If it is not, all the particles’ charges have not 

been neutralized, and coagulation has not been carried to completion. More coagulant 

may need to be added. A high-energy, rapid-mix to properly disperse the coagulant 

and promote particle collisions is needed to achieve good coagulation. Over-mixing 

does not affect coagulation, but insufficient mixing will leave this step incomplete. 

Coagulants should be added where sufficient mixing will occur. Proper contact time in 

the rapid-mix chamber is typically 1 to 3 minutes. 

FLOCCULATION  
Following the first step of coagulation, a second process called flocculation occurs. 

Flocculation, a gentle mixing stage, increases the particle size from submicroscopic 

microfloc to visible suspended particles. The microflocs are brought into contact with 

each other through the process of slow mixing. Collisions of the microfloc particles 

cause them to bond to produce larger, visible flocs called pinflocs. The floc size 

continues to build through additional collisions and interaction with inorganic polymers 

formed by the coagulant or with organic polymers added. Macroflocs are formed. High 

molecular weight polymers, called coagulant aids, may be added during this step to 

help bridge, bind, and strengthen the floc, add weight, and increase settling rate. Once 

the floc has reached it optimum size and strength, the water is ready for the 

sedimentation process. Design contact times for flocculation range from 15 or 20 

minutes to an hour or more. 
Operational Considerations  
Flocculation requires careful attention to the mixing velocity and amount of mix 

energy. To prevent the floc from tearing apart or shearing, the mixing velocity and 

energy input are usually tapered off as the size of the floc increases. Once flocs are 

torn apart, it is difficult to get them to reform to their optimum size and strength. The 

amount of operator control available in flocculation is highly dependent upon the type 

and design of the equipment. 



Prepared by T.K.Padmini  PAGE NO 15/39 
 

 
COAGULANT SELECTION  
The choice of coagulant chemical depends upon the nature of the suspended solid to 

be removed, the raw water conditions, the facility design, and the cost of the amount 

of chemical necessary to produce the desired result. Final selection of the coagulant  

(or coagulants) should be made following thorough jar testing and plant scale 

evaluation. Considerations must be given to required effluent quality, effect upon 

downstream treatment process performance, cost, method and cost of sludge 

handling and disposal, and net overall cost at the dose required for effective 

treatment. 
Inorganic Coagulants  
Inorganic coagulants such as aluminum and iron salts are the most commonly used. 

When added to the water, they furnish highly charged ions to neutralize the 

suspended particles. The inorganic hydroxides formed produce short polymer chains 

which enhance microfloc formation. Inorganic coagulants usually offer the lowest price 

per pound, are widely available, and, when properly applied, are quite effective in 

removing most suspended solids. They are also capable of removing a portion of the 

organic precursors which may combine with chlorine to form disinfection by-products. 

They produce large volumes of floc which can entrap bacteria as they settle. However, 

they may alter the pH of the water since they consume alkalinity. When applied in a 

lime soda ash softening process, alum and iron salts generate demand for lime and 

soda ash. They require corrosion-resistant storage and feed equipment. The large 

volumes of settled floc must be disposed of in an environmentally acceptable manner. 
 
Inorganic Coagulant Reactions  
Common coagulant chemicals used are alum, ferric sulfate, ferric chloride, ferrous 

sulfate, and sodium aluminate. The first four will lower the alkalinity and pH of the 

solution while the sodium aluminate will add alkalinity and raise the pH. The reactions 

of each follow:  
 
ALUM 



Prepared by T.K.Padmini  PAGE NO 16/39 
 

A12(SO4)3 + 3 Ca(HCO3)2 ------------> 2 Al(OH)3 + 3CaSO4 + 6 CO2  
 
FERRIC SULFATE  
Fe2(SO4)3 + 3 Ca(HCO3)2 ------------> 2 Fe(OH)3 + 3CaSO4 + 6 CO2  
 
FERRIC CHLORIDE  
2 Fe Cl3 + 3 Ca(HCO3)2 ------------> 2 Fe(OH)3 + 3CaCl2 + 6CO2  

 
FERROUS SULFATE  
FeS04 + Ca(HCO3)2 ------------> Fe(OH)2 + CaS04 + 2CO2  
 
SODIUM ALUMINATE 
 2 Na2A12O4 + Ca(HCO3)2 ------------> 8 Al(OH)3 + 3 Na2CO3 + 6 H20  

Na2Al2O4 + CO2 ------------> 2 Al(OH)3 + NaCO3 

 Na2Al2O4 + MgCo3 ------------> MgAl2O4 + Na2CO3  

 

 
 



Prepared by T.K.Padmini  PAGE NO 17/39 
 

 
 

 

Example:  8 mg of copperas is consumed with lime at a coagulation basin, per litre water. 

Determine the quantity of copperas and the quick lime required to treat 10 million litres 

of water. 

Solution: Quantity of copperas required per litre of water = 8 mg 

 Quantity of copperas required per 10 million litre of water = 8x 10x 106 mg = 80 kg 

The chemical reactions that are involved are  

  Cao           +   H2O               Ca(OH)2 

 (Quick lime)                                       (Hydrated lime) 

  (or) 

  lime 

 

FeSo4 .7 H20  +       Ca(OH)2           --------              Fe(OH)2 + CaSo4 + 7 H20 

(Copperas)         (Hydrated lime) 

 

Now, molecular weight of copperas = [55.85 +32.066 +4x16+7(2x1.008+16)] 

                                                            = 278.028 

                                                           = 278 (say) 

 Similarly, molecular weight of quick lime (Cao) = [40.08+ 16] 

                                                                                  = 56.08 

                                                                                  =56 (say) 



Prepared by T.K.Padmini  PAGE NO 18/39 
 

Since one molecule of copperas requires one molecule of lime, 278 mg of copperas will 

require 56mg of quick lime. 

278mg of copperas need           = 56mg quick lime 

Or     1 mg of copperas need    = 56/278 mg quick lime 

 Or     80 kg of copperas  need = 56/278 x 80 kg of quick lime 

                                                    = 16.12 kg of quick lime 

Hence, the quantity of quick lime required at the plant = 16.12 kg 

 

Example: A rectangular sedimentation tank following coagulation – flocculation is to 

treat a flow of 3000 m3/day with a detention time of 6 hours. It is to be hand cleaned of 

sludge at 6 week intervals. The suspended solids concentration of the water is reduced 

from 250mg/l to 5 mg/l by coagulation – flocculation. The settled sludge includes 40mg/l 

(based on water flow) of metallic precipitate and has a moisture content of 85% and 

specific gravity of 1.24. Determine the volume of sludge produced between cleanings and 

the basic dimensions of the tank if the water depth just before cleaning is 3m and its 

length is twice its width. 

Solution: Initial suspended solids concentration of water = 250 mg/l 

Final suspended solids concentration of water = 5 mg/l 

Suspended solids removed in the tank = 250 mg/l – 5 mg/l 

                                                                 = 245 mg/l 

 These removed suspended solids will settle down as sludge along with the metallic 

precipitates formed during coagulation. The concentration of such metallic precipitates in 

sludge is given as 40 mg/l. 

Hence, the total solids concentration in sludge = 245 mg/l +40 mg/l = 285 mg/l 

 Disharge or water flow in the tank = 3000 m3 /day 

Total solids removed as sludge per day = 285 mg/l x 3000 m3/day 

                                                                  = 285 mg/l x [(3000 x 1000) L] / day 

                                                                  = 285/106 x (3000 x 1000) kg/day 

                                                                  = 855 kg/day 

 Total solids removed in 6 weeks (i.e 6x7 days) 

                                             = 855 x( 6x7) kg 



Prepared by T.K.Padmini  PAGE NO 19/39 
 

                                             =35,910 kg 

Since the produced sludge has a m.c of 85% we have: 

15 kg of solids (dry sludge) will make 

                                             = 100 kg of wet sludge 

35910 kg of solids ( dry sludge) will make 

                                           = (100/15) x 35,910 kg of wet sludge 

                                           = 2,39,400 kg of wet sludge 

                                           = 239.4 tonne of wet sludge 

Volume of wet sludge produced per 6 week interval 

                                    =(Mass of wet sludge)/( Density of set sludge) 

                                                               Where density of wet sludge  

                                                                    = sp.gr.of wet sludge x density of water 

                                                = 1.24 x 1 t/m3 

                                           = 1.24 t/m3 

                                    = [239.4t] / [1.24 t/m3 ] 

                                    = 193.06 m3 

Dimensions of the Tank 

L= Length of the tank = 2 B, where B is width of the tank (given) 

Dw = Water depth = 3 m ( assuming that the given “water depth just before cleaning” is 

only the water depth, and does not include the sludge depth) 

 Q = Flow in the tank = 3000 m3 /day 

t = detention time = 6 hrs 

Capacity of the tank required i.e Qty of water to be treated per 6 hr.  

         = 3000 x[ 6/24] m3 

         =750 m3 

But capacity = L x Bx Dw = (2 B) (B) (3) =750 

B= √(750/6) 

=11.2 m (say) 

L= 22.4 m 

B= 11.2 m 

D = Dw + Sludge depth (av.) + Free board; Where 



Prepared by T.K.Padmini  PAGE NO 20/39 
 

Sludge depth (av) = (Sludge volume) / (Plan area of the tank) 

= 193.06 m3 /( 22.4 x 11.2 m) 

                                                      = 0.77 m ; say 0.8 m 

Assuming that a free-board of 0.5 m is provided, we have the total depth of the tank  

= D = 3 + 0.8+0.5 = 4.3m 

Hence, the tank size to be used shall be  22.4m x 11.2mx 4.3m 

 

THEORY ON FILTRATION: 

The filtration apparatus is a concrete box which contains sand (which does the 

filtering), gravel (which keeps the sand from getting out) and an underdrain(where the 

filtered water exits). After the filter is operated for a while, the sand becomes clogged 

with particles and must be backwashed. Flow through the filter is reversed and the 

sand and particles are suspended. The particles are lighter than the sand, so  they 

rise up and are flushed from the system. When backwashing is complete, the sand 

settles down onto the gravel , flow is reversed and the process begins again. 

Rapid sand filters 

 

                                                  Cutaway view of a typical rapid sand filter 

 

The most common type of filter is a rapid sand filter. Water moves vertically through 

sand which often has a layer of activated carbon oranthracite coal above the sand. 

The top layer removes organic compounds, which contribute to taste and odour. The 

space between sand particles is larger than the smallest suspended particles, so 

simple filtration is not enough. Most particles pass through surface layers but are 

trapped in pore spaces or adhere to sand particles. Effective filtration extends into the 

https://en.wikipedia.org/wiki/Rapid_sand_filter
https://en.wikipedia.org/wiki/Activated_carbon
https://en.wikipedia.org/wiki/Anthracite_coal
https://en.wikipedia.org/wiki/File:Rapid_sand_filter_EPA.jpg


Prepared by T.K.Padmini  PAGE NO 21/39 
 

depth of the filter. This property of the filter is key to its operation: if the top layer of 

sand were to block all the particles, the filter would quickly clog.  

To clean the filter, water is passed quickly upward through the filter, opposite the 

normal direction (called backflushing or backwashing) to remove embedded particles. 